Rangitikei District Council

Telephone: 06 327-0099
Facsimile: 06 327-6970

Assets/Infrastructure
Committee Meeting

Order Paper

Thursday, 9 April 2015, 9.30 am

Council Chamber, Rangitikei District Council
46 High Street, Marton

Website: www.rangitikei.govt.nz Email: info@rangitikei.govt.nz
Chair Deputy Chair
Cr Dean McManaway Cr Mike Jones

Membership

Councillors Nigel Belsham, Angus Gordon, Tim Harris, Soraya Peke-Mason,
Ruth Rainey and Lynne Sheridan
His Worship the Mayor, Andy Watson (ex officio)

Please Note: ltems in this agenda may be subject to amendments or withdrawal at the meeting. It is recommended
therefore that items not be reported upon until after adoption by the Council. Reporters who do not attend the meeting are
[...]
& 10 ® 8g & tnl &

®e e,
5 ® % e® o a. il
] e @ e e [ ] .
0 ]
0.0 0.5 1.0 1.5 2.0 2.5 3.0 3:5 4.0 4.5 5.0

Log10 Effluent Faecal Coliforms

The positive trend in effluent ‘Colour’ and the negative trend in effluent transmissivity appear to
follow the increasing trend in annual leachate volume and are affecting the ability of the Marton
WWTP to provide sufficient disinfection of the effluent. We note however that other issues such as
the hydraulic capacity of the installed UV system should also be reviewed.

7 Options for Management of Leachate Load

7.1 General

There are various options or combinations of options available to treat the Bonny Glen landfill
leachate so it is managed appropriately. If the leachate is the primary reason why the Marton
WWTP is non-compliant then these options should significantly assist the Marton WWTP to
revert back to compliant operation. The following sections describe four broad approaches to
the future treatment of leachate generated by Bonny Glen Landfill. Within each broad
approach, there will be a multitude of sub-options that can be considered at the preliminary
design stage and during the selection of suppliers and calculation of whole of life cost.

7.2 Do-Nothing
Z.2.1 Description

Continue discharging the leachate to the Marton WWTP and processing it through the
existing plant.

T.2.2 Possible Process Options
N/A
338776.00 | 01 April 2015 Opus International Consultants Ltd

Page3i



Marton WWTP - Bonny Glen Leachate - DRAFT 20

7.2.3

7.2.4

7.2.5

Advantages

No cost.

Disadvantages

o Council assumes all the risk for treatment of the leachate.

° Continued consent non-compliance. This would likely eventually lead to
abatement notices and other subsequent actions.

° Heavy metals of concern continue to accumulate in and contaminate the
oxidation pond sludges making ultimate disposal a more difficult and costly
proposition.

Key Risks
o Leachate loading continues to increase and the situation worsens, making any

delay in implementation of works more undesirable.

° Significant risk of eventual legal action and loss of reputation

7.3 Duplicate Anaerobic Pond

7.3 Description

We understand that there is currently a proposal to install a second anaerobic pond to

help deal with the leachate loading. This would be a simple and easily achieved

upgrade. It would basically consist of a small, deep, plastic line lagoon constructed
adjacent the existing anaerobic lagoon. It would then discharge into the facultative
pond.

i, M Advantages

. Easy to build and comparatively cheap.

° All treatment is under the control of Council.

® Council has the ability to provide appropriate additional capacity to accept other
trade wastes.

° When the leachate and domestic waste are fully mixed, the balance of
constituents is likely to be more conducive to successtul, stable biological
treatment.

7.3.3 Disadvantages

B The process would be unlikely to carry out the key functions that will allow the
overall plant to produce compliant effluent:

338776.00 | 01 April 2015 Opus International Consultants Ltd

PageB¢



Marton WWTP - Bonny Glen Leachate - DRAFT 21

7:3-4

7-4

7.4.1

o Will not remove colour and so the plant will continue to fail to disinfect
adequately and be non-compliant in terms of receiving water turbidity.

o  Will not reduce ammonia. The greater anaerobic capacity will likely result in
a greater amount of organic-N being released into the water column as
ammonia.

o The greater anaerobic capacity will likely improve BOD; removal
performance but the existing system already performs reasonably well in this
respect and the improvement is unlikely to be sufficient to allow full
nitrification and denitrification to be completed in the facultative and
maturation ponds.

° Council assumes all the risk for treatment of the leachate.

. Continued consent non-compliance. This would likely eventually lead to
abatement notices and other subsequent actions.

° Heavy metals of concern continue to contaminate to accumulate in and
contaminate the oxidation pond sludges making ultimate disposal a more
difficult and costly proposition.

Key Risks

. Process being ineffective at countering the effects of the leachate loading

Upgrade Marton WWTP
Description

This option would involve upgrading the Marton WWTP to manage the entire flow and load

to the treatment plant and produce compliant effluent. Two key outcomes are required.
Thatis:

1. To oxidise the ammonia load imposed by the leachate.
2. To reduce the effect of the high colouration of the landfill leachate.

The leachate would be mixed with the raw sewage and the entire flow would pass through
the screens, anaerobic pond, secondary system and tertiary processes.

The existing tertiary treatment systems, comprising a pressure filter cell, 4 recirculating
sand filters (RSF) and the UV disinfection system, are reported to, currently be reasonably
ineffective.

The Pressure filter cell is reported to have ‘not worked’ and is not used.

The sand filters are said to blind very quickly when a coagulant is applied to the maturation
pond effluent and passed through the filters. The effluent is thus dosed directly to the filters
without chemical addition and this has some, but insufficient effect in reducing suspended
solids, colour or turbidity.

338776.00 | 01 April 2015 Opus International Consultants Ltd

Page¢



Marton WWTP - Bonny Glen Leachate - DRAFT 22

Because of the residual turbidity and colouration of the effluent and, possibly, dissolved
organics in the leachate, the effluent UVT is very low and so the UV disinfection
performance is limited.

Process upgrades would be required to deal with the ammonia load, and colour and hence
UV disinfection for the entire plant effluent flow

g Possible Process Options.

The following are potential options for upgrading of the Marton WWTP. At the time of
preparing this report, they have been identified based on experience and the type of
contaminant removal that each is known to provide when correctly sized, designed, built
and operated.

Options for oxidation of the leachate ammonia:

a. Install a fully aerated lagoon between the anaerobic pond and the Facultative pond.
Provide sufficient aeration to oxidise the BOD remnant and all of the ammonia. This
would probably take the form of a PE lined, 3-4m deep lagoon within the footprint of
the existing facultative pond. Without a clarifier, the preferred hydraulic residence
time would be of the order of 10 days (SRT =HRT) but we know that the work can be
done in less time than this if high flows are bypassed around the aerated lagoon. This
was done in the original Beachlands-Maraetai upgrade c2002 with a HRT of 3 days,
albeit at a higher temperature.

b. As for a. above but including a formal clarifier. This would reduce the lagoon size
required and improve the efficiency of solids retention and hence the nitrification
process.

c. Install a fully aerated batch reactor lagoon between the anaerobic pond and the
Facultative pond. Provide sufficient aeration to oxidise the BOD remnant and all of the
ammonia. This would probably take the form of a PE lined, 3-4m deep lagoon within
the footprint of the existing facultative pond. Power supply and aerators would be
larger than for a. above due to only aerating 16 out of 24 hours. Floating decanters
would be required, sized to transfer quarter of a day’s flow in approximately 1 hour.
Because of the limited hydraulic profile through the site, the contents of the decant
sump would need to be pumped through at the same rate to the facultative pond.

d. Processes a — ¢ above would initially be operated as nitrifying processes only with the
objective of denitrifying the effluent in the two pond system downstream. However they
would be configured so that they could be easily modified with recycles to at least
partially denitrify internally.

Options for management of colour turbidity:

After commissioning of the main biological upgrade, operate and monitor the treatment
plant carefully and ascertain whether there is still a need for colour removal. It is possible,
but unlikely, that the more intensive aeration system may consume the organic
compounds contributing to the colour. The following are potential upgrade options:

a. Install an ozonation plant upstream of the tertiary filters. This would both oxidise the
compounds creating the colour and would provide disinfection, effectively replacing the
UV disinfection system which, visually, appears to be hydraulically overloaded. As well

438776.00 | o1 April 2015 Opus International Consultants Ltd

Pagea(



Marton WWTP - Bonny Glen Leachate - DRAFT 23

as being a strong oxidant, the ozone acts a s a micro-flocculation and the filters will
likely provide some consequential benefit of particulate removal.

Install a lamella style clarifier between the maturation pond and tertiary filters.
Capacity would need to be of the order of 160m3/hr to cater for the 95t percentile daily
effluent flow from the plant. This would be dosed with some form (to be established by
pilot trialling) of organic coagulant, producing a sludge that is readily disposed of
without the objections to metal salts, and, in particular, alum. This option may require
upsizing or renewal of the UV system if ozone is not used. An additional benefit is
removal of further BOD, nitrogen and phosphorus through the coagulation and
physical settlement process.

Install an ‘Actiflo’ ballasted clarifier between the maturation pond and tertiary filters.
Capacity as for ‘b’ above. Because of the ballasting effect of the sand, this clarifier
would have a smaller overall footprint than the simple lamella clarifier. This would be
dosed with some form (to be established by pilot trialling) of organic coagulant,
producing a sludge that is readily disposed of without the objections to metal salts, and,
in particular, alum. This option may require upsizing or renewal of the UV system if
ozone is not used.

43 Advantages
¢ All treatment is under the control of Council.
* Council has the ability to provide appropriate additional capacity to accept other
trade wastes.
e  When the leachate and domestic waste are fully mixed, the balance of constituents is
likely to be more conducive to successful, stable biological treatment.
744 Disadvantages
»  Council assumes all the risk for treatment of the leachate.
¢ The overall cost is likely to be higher than for a stand-alone leachate pre-treatment
facility because the entire hydraulic loading of the treatment plant needs to be
catered for. This makes all infrastructure significantly larger than for a stand-alone,
leachate only system.
¢ Requires additional consideration of management of the solids inventories from the
fully aerated systems. These could be discharged into the facultative pond where
they would stabilise (and eventually release) bound up N & P, or they could be
discharged into a dedicated, deep sludge lagoon with surface aeration and effluent
which is directed back to the anaerobic pond.
¢ An Ozonation system would have both high capital and operating costs if applied to
the full Marton WWTP flow volumes.
¢ Heavy metals of concern continue to accumulate in and contaminate the high rate
and oxidation pond sludges making ultimate disposal a more difficult and costly
proposition. If Bonny Glen is a Class A landfill, they would likely be able to receive
338776.00 | 01 April 2015 Opus International Consultants Ltd

Paged]



Marton WWTP - Bonny Glen Leachate - DRAFT 24

dewatered sludge from the oxidation pond system. A Class B rating may result in
restrictions. The volume of sludge to be disposed however would also include the
entirety of the residual from domestic accumulation as well as the more recent trade
waste sludge. Future negotiation of a Trade Waste Agreement with Bonny Glen
should include provision for reciprocal receipt of sludge from the treatment plant.
However, there may be other, more economical disposal methods available (e.g. on
site monofilling). Careful characterisation of the make-up and volume of
accumulated sludge would be required for any potential sludge disposal option.

7.4.5 Key Risks

Council will have to accept variable leachate volumes and strengths which could
compromise process stability.

The future volume and strength of the leachate is unknown and the aerobic
processes described here would be very difficult to modularise on the site. This
would be a very high risk.

Council assumes all treatment risks.

Operating costs for sufficient and appropriate chemicals and electricity

Risks within the sewer system remain.

7.5 Pre-Treatment of Leachate at Marton WWTP

7.5.1 Description

Provide a stand-alone pre-treatment facility for the leachate, located at Marton WWTP.

Leachate would continue to be tankered from Bonny Glen but would be delivered all the
way to the WWTP instead of being discharged into the Marton WWTP reticulation.

Effluent could be discharged into either the anaerobic pond or facultative pond.

7.5.2 Possible Process Options

The facility would likely comprise 4 stages, typical of other dedicated leachate
treatment facilities around the world. Ideally, the plant would be built in steel or
concrete tanks and arranged to facilitate a flow through arrangement. However, given
the topography of the site, it is likely that flows will at least need to be pumped from the
storage and contact tanks up to the first process. Flows to the head of the existing
treatment plant currently flow by gravity, through to the tertiary processes from where
pumping is required.

a. Balancing or buffering storage.

An objective would be to keep this facility as small as possible and thus feed it at a
near constant rate. To do this and account for holidays, weekends (i.e. more
tankers immediately after a weekend or public holiday) and maintenance, storage

338776.00 | 01 April 2015 Opus International Consultants Ltd

Page 92



Marton WWTP - Bonny Glen Leachate - DRAFY 25

tanks would be provided ahead of any treatment process. Leachate would be
screened and de-gritted before placing in storage, unless there is already facility for
this at the landfill site. The variable rainfall and production rates at the landfill are
already catered for by the existing leachate ponds. Alternative leachate
management regimes could be applied at the landfill. For example, pumping
directly into enclosed storage tanks. This would reduce additional volume created
by rainfall but would prevent loss by evaporation. A leachate system water balance
would be required to determine the most appropriate regime.

b. Physico-Chemical separation.

Physico-Chemical Separation of the leachate cou]d ‘ta]\e one of two basic forms as
follows:

i Coagulation — Lamelia Clarifier, or?

ii.  Sand Filter — Cartridge Filter — Reverse Osm
suited to use at the treatment plant where brine'cot
See following section.

sis (RO This would be more
be disposed of on site.

¢. Aerobic biological stabilisation
Typically, this would take the form of & sir all g _
of this is to oxidise botH the organic constitiiefits and the ammonia. A single tank
reactor would suffice as inflow'does not haveto:be continuous and the buffering
tanks could hold back mfiow durmg the settle and:decant cycles.
An aembzc treatment stage may requi upp]ement ry phosphorous addition to
¢ i ient bioldgical growth to be

uenced batch redctor. The purpose

d. Ozonation :
If:still required followirig blo glcai tréatment, post ozonation would be used as an
advinéed oxidatioh process to'd troy ‘thie colouration which, downstream, affects
proper opel' ation of the UV disinfection system. Ozone is an advanced oxidation
process whereby 03 éecompoﬁ»eb in water through a number of decomposition
* reactions, to Hs0 nd Oz, with various oxidising free radicals formed and destroyed
a]ong the way, OfZoneis most commonly used as a disinfection process.
Inter na’nonaiiy, it is very commeon in large potable water treatment plants. In New